5335

o o

Forward

LH

000A =>v> ( HEA)

00000 O 0 O MENU BACK

Engine( Japan )

RH

R HRES BRI E%| & -t = # A5 #® i® &
1
i
NO. PART NO. PART NAME Q'ty | DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5335 0001 000 |Iv¥'Y ENGINE 1 |EH650
2 5335 0005 000 |7°-Y) PULLEY 1
3 K814 0110 040 |F# b BOLT 4 |M10 x 40(8T)
4 F301 0110 000 |F¥vb NUT 4 |M10
5 5332 0006 000 |Aky, STOPPER 1
6 K710 0108 020 JF# b BOLT 2 |M8x20(7T)
7 5332 0011 000 |7°54yb BRACKET 1
8 K700 0106 020 JF# Vb BOLT 2 |M6x20(7T)
9 5335 0012 000 |Hn'— COVER 1
10 K110 0108 016 |Fi L+ BOLT 4 |M8 X 16(4T)
11 5335 0013 000 |7°547yh BRACKET 1
12 5332 0014 000 |{v¥al—% INSULATOR 1
13 5335 0015 000 |{vab—4% INSULATOR 1
14 5335 0016 000 |Hn'— COVER 1
15 F300 0106 000 |FFvb NUT 4 |M6
16 5332 0017 000 |4vYab—% INSULATOR 1
17 5335 0018 000 |{v¥aL—4 INSULATOR 1
5347 0112 000 |74¥—(F3—974¥=) |Choke wire 1
5347 0001 000 |IvY'Y ENGINE 1 |EH650DC7111 <—
53350001000 =% /1%, 53470112000 Fa—/74¥-& 53470001000 =V v & D& > NMHUZ/2 D £T,
CMX227 2015/March




	MENU BACK: 


